
.  Mor  15 ,  2005

Instal lat ion Guide 2OO4-C TOYOTA TUNDRA ACCESS CAB Produ.ct No.
6 7  0 4 1

QTY. DESCRIPTION QTY. DESCRIPTION
INSTALLATION 2 GloSteps (Driver & possenger Side) 6 Step Supports #3124F
PARTS LIST:  2 Step Pods 12 5/16" x  3/4"  Wosher Heod Bol ts

2 Foom Tope Str ips 12 5/16"  Wosher Heod Nuts
6 Flot  Plotes fFL95 JO #12 x 3/a"  Sel f  Dr i l l ing Screws (SHORT)

TOOLS RIQUIRED: . I2MM HEX SOCKII  *  1/2"  HEX SOCKi l  + 1/2 ' '  WRENCH * 5/16"  NUT DRIVER + 3/8, 'NUT DRIVER

DRILLING INTO THE BODY IS REQUIRED

Prior to point ing, f i t  your GloSteps to the body.A good f i t  is occomplished when moting surfoces f i t  with minimun
l igh t  gops .  Note :  Veh ic le  bod ies  hove vor io t ions  ond o  per fec t  f i t  moy no t  be  poss ib le .

Po in t ing  your  G loSteps .  To  insure  o  p roper  po in t  f in ish ,  use  o  top  quo l i t y  ou to  po in t  sys tem ond fo l low the
monufoc turers  ins t ruc t ions .  Your  G loSteps  shou ld  be  sonded ond pr imed be fore  po in t ing .

rver i de  Shown
Posseno
Some M

er Side use
---FL95-..----remenls

Front Wheel
Wel l lMudEJiff"" 

// I
1 6 "

3124F
J8"

Meosure f rom the wheel  wel l ,  bock to the d imensions shown obove.
Mork these brocket  locot ion centers.  The 1st  brocket  uses sel f  dr i l l ing
screws,  the others locot ions use foctory mount ing screws.  Note:  Steel
plotes hove been inserted under fibergloss to mount brockets.

#12x3/4

s/ 16"
BOLT

s/16"
NUT

Use 2 self dri l l ing screws to mount FL95
to the p inch weld.  Use 1 sel f  dr i l l ing screw
to ottoch into the rocker pongl. Attoch support
3214F to FL95 using 2 5/16" bolts ond nuts.

Foom Tope

Pee l
Tope

off \

Owens Logo

5. Cleon surfoce prior to ottoching tope ond
step pods with denotured olcohol. Apply foom
tope to top l ip of boord. Position step pod on
stepping surfoce. Peel off tope bocking storting
with the reor strip. Keep pod in position, then
opply pressure to top of pod to stick tope to
boord.  Cont inue obove steps for  o l l  tope st r ips.

4.

Do Not
Screw Lip
to Body

f,1zydJ/a" (SHoRr)

Position boord on brockets ond tight to truck
body. Secure steo supoort brocket to bottom
of boord us ing two { iZ x .J /4"  se l f -dr i l l ing
screws per  brocket  (SHORT).  Repeot  for  o l l
brockets. DO NOT USE LONG SELF TAPPERS

Moke sure your  GloSeps ore Ievel ,  t ighten o l l  bo l ts
to 1 8 foot pounds. Do not overtiohten the sheet metol
screws, he sheet metol is thin. D6 not overtighten.

t N 2 s o  0 3 /  1  5 / 0 5

6.

7.


